2420017 EGR Cooler(MT07 E6)

Unit2420017Detail


 

 

Unit2420017Detail 

Num

Hot Num

Diagram No.

Name

Quantity

Vertion

Disuse Time

Unit Code

1 

1 

082V08150-0080 

EGR cooler(MT07) 

001 

   

2420017 

3 

2 

080V06903-0067 

GASKET F KUEHLMITTELROHR 

006 

   

2420017 

46 

3 

082V08150-0152

gasket 

002 

   

2420017 

33 

4 

MQ6-03216-8305 

HEX BOLT M8X25-10.9-MAN183-B1 

001 

   

2420017 

59 

5 

082V08150-0196 

EGR valve 

001 

   

2420017 

42 

6 

082V08150-0151 

gasket 

001 

   

2420017 

34 

7 

MQ6-03216-8304 

HEX BOLT M8X20-10.9-MAN183-B1 

001 

   

2420017 

37 

8 

082V08150-0039 

EGR valve inlet pipe 

001 

   

2420017 

35 

9 

082V08150-0036 

pipe 

001 

   

2420017 

31 

10 

082V08150-0033 

EGR pipedownstream DP

001 

   

2420017 

29 

11 

082V08150-0130 

gasket 

001 

   

2420017 

28 

12 

MQ6-03215-8303 

HEX BOLT M 8X12-8.8-MAN183-B1 

004 

   

2420017 

57 

13 

082V08150-0048 

DP SENSOR bracket 

001 

   

2420017 

24 

14 

082V08150-0041 

DP SENSOR 

001 

   

2420017 

22 

15 

082V08150-0120 

gasket 

001 

   

2420017 

15 

16 

MQ6-03216-8309 

HEX BOLT M8X45-10.9-MAN183-B1 

003 

   

2420017 

17 

17 

082V08150-0021 

DP sensor upstream pipe 

001 

   

2420017 

16 

18 

MQ6-03216-8313 

HEX BOLT M8X65-10.9-MAN183-B1 

001 

   

2420017 

13 

19 

082V08150-0082 

valve seat 

001 

   

2420017 

11 

20 

080V08901-0252 

GASKET FUER AGR 

001 

   

2420017 

7 

21 

080V98181-6019 

STRAIGHT UNION NG8 M14X1,5 

001 

   

2420017 

6 

22 

MQ6-03216-8312 

HEX BOLT M8X60-10.9-MAN183-B1 

012 

   

2420017 

19 

23 

082V08150-0130 

gasket 

001 

   

2420017 

21 

24 

MQ6-03216-8305 

HEX BOLT M8X25-10.9-MAN183-B1 

004 

   

2420017 

39 

25 

190003989306 

Hose clamp 

002 

   

2420017 

40 

26 

MQ6-03216-8312 

HEX BOLT M8X60-10.9-MAN183-B1 

001 

   

2420017 

41 

27 

MQ6-03216-8306 

HEX BOLT M8X30-10.9-MAN183-B1 

001 

   

2420017 

48 

28 

MQ6-03216-8305 

HEX BOLT M8X25-10.9-MAN183-B1 

004 

   

2420017 

49 

29 

082V08202-0121 

assist bracket 

001 

   

2420017 

51 

30 

080V90490-0090 

SCREW M8X80 HWF 

001 

   

2420017 

54 

31 

080V90490-0061 

SCREW M8X58 WF 

001 

   

2420017 

56 

32 

Q32008 

Nut 

002 

   

2420017 

Comments for this post are closed.